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Document Introduction

Honeywell tested the above equipment in accordance with the requirements set forth in the listed
standards. All indications of Pass/Fail in the report are opinions expressed by Honeywell based
on interpretations and/or observations of test results. Measurement Uncertainties were not taken
into account and are published for informational purposes only. The test results show that the
equipment tested is capable of demonstrating compliance with the requirements as documented
in this report.

This document is a record of the FCC/ISED Test Report for Honeywell products. It demonstrates
the data required to be analyzed to certify a product according to the requirements of the FCC &
ISED.

The results in the report reflect only the model of the items under test unless noted otherwise.
This document may not be altered or revised in any way unless done so my Honeywell and all
revisions are duly noted in the revisions section. Any alterations of this document not carried out
by Honeywell will constitute fraud and shall nullify the document. This report must not be used
by the client to claim product certification, approval or endorsement by NVLAP, NIST, any
agency of the Federal Government, or any agency of any government.

Test Report Revision History

Revision Prepared By | Reviewed By | Revision Detail Release Date
--- M. Antola A. Roussin Original Release 2017-12-21
A A. Roussin -- Updated Test Item 2017-12-21
Description section
B A. Roussin -- Updated Table of Contents 2017-12-22
C M. Antola -- Updated Radiated Bandedge | 2017-12-28
plots
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

Applicable Test Standards/Limits

Test Standards/Limits Result Dates Tested
ANSI C63.4: 2014 Compliant 12/8/17-12/20/17
ANSI C63.10: 2013 Compliant 12/8/17-12/20/17
ICES-003, Issue 6 Compliant 12/8/17-12/20/17
RSS-247, Issue 2, Section 5 Compliant 12/8/17-12/20/17
RSS-GEN, Issue 4 Compliant 12/8/17-12/20/17
CFR 47 Pt 15 Subpart B, Section 15.109 Compliant 12/8/17-12/20/17
CFR 47 Pt 15 Subpart C, Section 15.209 Compliant 12/8/17-12/20/17
CFR 47 Pt 15 Subpart C, Section 15.247 Compliant 12/8/17-12/20/17

Deviations from Test Methods
# | Deviation Description

- None

Facilities and Accreditation
The test site and measurement facility used to collect data are located at 2 Corporate Center
Dr., Melville, NY 11747, USA. Honeywell International is accredited by NVLAP, Laboratory
Code 600110-0. The full scope of accreditation can be viewed at the NVLAP website.

Test Item Description
The SiXHEAT Sensor is a 2.4 GHz IEEE 802.15.4-compliant transceiver. It operates on
battery power only, and is not designed to connect to the AC Mains. It is part of a wireless
alarm system. It will have the ability to:

1. Rate-of-Rise Detection — When the temperature ramps up at a rate of 15°F (8°C) or
more per minute the SIXHEAT will signal an alarm to the control panel.

2. Fixed Temperature Detection — When the ambient temperature rises above 135°F
(57°C) SiXHEAT will signal an alarm to the control panel.

It contains two integrated antennas. Each has a gain of 2.0 dBi. The firmware version at the
time of test is 2.0.5.

The EUT is a digital transmission system operating in the 2400-2483.5MHz band, thus the
device is evaluated against Section 15.247 of CFR 47 Part 15 Subpart C and Section 5 of RSS-
247, Issue 2.
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

Worse-Case Configuration & Mode
Final radiated test was performed with the EUT set to transmit at the low, middle, and high
channels. The EUT was tested in the two potential orthogonal planes in order to determine the
worst-case emissions. It was determined that the Y axis (standing upright) orientation was the
worst-case orientation. Therefore, all final radiated test was performed with the EUT in the Y

axis (standing upright).

Test Sample Identification

Sample ID Number Sample Serial Number Date Received
MEL-406 Non-serialized production unit 12/7/2017
MEL-407 Non-serialized production unit 12/7/2017
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

Calibration & Measurement Uncertainty

e Measuring Instrument Calibration — The measuring equipment utilized to perform
the tests documented in this report have been calibrated in accordance with the
manufacturer’s recommendations and is traceable to recognized national standards.

o Sample Calculation — Where relevant, the following sample calculation is provided:

Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) +

Cable Loss (dB) — Preamp Gain (dB)

[i.e.] 37 dBuV/m =30 dBuV + 18.5dB/m + 0.5 dB - 12 dB

e Uncertainty - Figures are valid to a confidence level of 95%.

Test Standard Uncertainty
Radiated Emissions (30-200MHz Horizontal) +/- 5.05 dB
Radiated Emissions (30-200MHz Vertical) +/-5.28 dB
Radiated Emissions (200-1000MHz Horizontal) +/-10.21 dB
Radiated Emissions (200-1000MHz Vertical) +/- 10.36 dB
Radiated Emissions (Above 1GHz) +/- 9.70 dB
Conducted Emissions (150kHz-30MHZz) +/- 4.36 dB

Opinions / Interpretations

None
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

Test Summary
All tests described below are required, unless otherwise noted. Notes should be described in detail in the
“Additional notes” section.
# Test Description Status
1 99% Bandwidth PASS
2 6 dB Occupied Bandwidth PASS
3 Maximum Conducted Output Power PASS
4 Maximum Power Spectral Density PASS
5 Band Edge / Conducted Spurious Emissions PASS
6 Radiated Emissions (Intentional) PASS
7 Radiated Emissions (Unintentional) PASS
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FCC ID: CFS8DL6HEAT Date: 2017-12-28

IC: 573F-6HEAT

6dB Occupied Bandwidth (DTS Bandwidth)

Test Description
Measure the maximum width of the emission that is constrained by the frequencies associated with the two

outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the maximum level
measured in the fundamental emission. Refer to KDB 558074 D01 DTS Meas Guidance v04.

Test Criteria

Reference Limit
CFR 47 Subpart C 15.247 (a)(2)
RSS-247 Section 5.2 (a) = 500kHz
Test Information
. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 12/8/2017 25 7.8 1013 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 6/6/2017 6/6/2019
Environmental Meter | 11533 A070144 Extech SD700 | 4/24/2017 4/24/2018
Instruments
Test Results
6dB Bandwidth (in MHz)
Channel | Frequency (GHz) Antenna 1 | Antenna 2
Low 2.405 1.375 1.425
Mid 2.445 1.546 1.516
High 2.475 1.590 1.469
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6dB Bandwidth

% Agilent 19:84:01 Hov 38, 2017 L

Ref 36 dBm #Atten 40 dB
#Peak
Log
ig/ I_.-w"" pers ¥ .‘MJVI‘”\"‘"“
Offst B Nad

8.5 -
dB Lot /J s VN

LaRw

ML 32
Center 2.485 BBG B GHz Span 6 MHz
#Res BW 100 kHz #JEH 380 kHz Sweep 1.AGY ms (4081 pts)

Occupied Bandwidth Occ BW % Pwr  99.00 ¥
2.2600 MHz x dB  -6.00 dB

Transmit Freq Error  -385.528 kHz
% dB Banduidth 1.375 MHz

Antenna 1 Low Channel - Plot

% Agilent 18:58:09 Hov 38, 2017 L

Ref 36 dBm #Atten 48 dB
#Peak
Log

14 .
dB/ P s
Offst [ R
B.5 g Y
dB A, N AT
w‘\.,_‘ A “n! \f L\q\ ‘_’f"'r\»

LgAw

ML 32
Center 2.445 0BG 6 GHz Span 6 MHz
#Res BW 100 kHz #BH 380 kHz Sweep 1.AGY ms (4081 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 ¢
2.2970 MHz x dB  -6.00 dB

Transmit Freq Error  -46.276 kHz
% dB Banduidth 1.545 MHz

Antenna 1 Mid Channel - Plot
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Date: 2017-12-28

% Agilent 19:92:32 Hov 38, 2017 L
Ref 36 dBm #Atten 40 dB
#Peak
Log
10 :
Yy NMMM"VWW%WH
Dffst Jqu«’ ey
8.5
dB v N il A
B rr ¥y e IJ,""A\-
= 7
LaRw
Ml 52
Center 2.475 BBG 8 GHz Span 6 MHz
#Res BW 100 kHz #JEH 380 kHz Sweep 1.AGY ms (4081 pts)
Occupied Bandwidth Occ BW % Pwr  99.00 /
2 3453 MHZ ®xdB -6.88 dB
Transmit Freq Error  -51.735 kHz
% dB Bandwidth 1.590 MHz
Antenna 1 High Channel - Plot
# Agilent 19:15:47 Hov 38, 2017 L
Ref 36.5 dBm #Atten 48 dB
#Pagk
Log
18 .
4B/ P i b
0ffst o e
7 o
dB e . /ﬂf \\1 Wi 2N
"‘”‘M #/‘J W[ LY “‘ll.\ _,JM'V'
Ev T
LaAw
ML 52
Center 2,485 ABA @ GHz Span 6 MHz
#Res BH 166 kHz #UBH 388 kHz Sweep 1867 ms (40081 pts)
Occupied Bandwidth Occ BH % Pur  99.00 ¥
2 2509 MHz x dB -6.60 dB
Transmit Freq Error  -47.584 kHz
% dB Bandwidth 1.425 MHz

Antenna 2 Low Channel - Plot
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% Agilent 19:18:57 Now 30, 2017 L

Ref 36.5 dBm #Atten 48 dB
#Peak
Log

10
4B/ szw/\ o WW

Offst Sl T,
: R
dB ol oF N

\Hf v

LaAw

ML 32
Center 2.445 @0A @ GHz Span 6 MHz
#Res BH 166 kHz #UBH 388 kHz Sweep 1.867 ms (40081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 %
2.2984 MHz x dB  -6.00 dB

Transmit Freq Error  -45.489 kHz
% dB Bandwidth 1.516 MHz

Antenna 2 Mid Channel - Plot

% Agilent 19:12:07 Now 30, 2017 L

Ref 36.5 dBm #Atten 40 dB
#Peak
Log

18

Offst ﬁm{’
7
dB e A

LaAw

ML 52
Center 2.475 A0@ @ GHz Span 6 MHz
#Res BH 166 kHz #UBH 388 kHz Sweep 1867 ms (40081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 ¥
2.3233 MHz x dB  -6.90 dB

Transmit Fregq Error  -51.359 kHz
% ¢B Banduidth 1.4649 MHz

Antenna 2 High Channel - Plot
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IC: 573F-6HEAT

99% Bandwidth

Test Description

The emission bandwidth (x dB) is defined as the frequency range between two points, one above and one below the
carrier frequency, at which the spectral density of the emission is attenuated x dB below the maximum in-band
spectral density of the modulated signal. Spectral density (power per unit bandwidth) is to be measured with a
detector of resolution bandwidth in the range of 1% to 5% of the anticipated emission bandwidth, and a video
bandwidth at least 3x the resolution bandwidth.

When the occupied bandwidth limit is not stated in the applicable RSS or reference measurement method, the

transmitted signal bandwidth shall be reported as the 99% emission bandwidth, as calculated or measured.

Test Criteria

Reference Limit
RSS-GEN, Section 6.6 N/A
Test Information
. Temperature | Humidity | Pressure
Tester | Test Location Date °C) (%RH) (mbar) Results (P/F)
CL RF Lab 12/8/2017 25 7.8 1013 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 6/6/2017 6/6/2019
Environmental Meter | 11533 A070144 Extech Instruments | SD700 | 4/24/2017 4/24/2018
Test Results
99% Bandwidth (in MHz)
Channel | Frequency (GHz) Antenna 1 Antenna 2
Low 2.405 2.2294 2.2316
Mid 2.445 2.2589 2.2505
High 2.475 2.2573 2.2632
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Date: 2017-12-28

99% Bandwidth

Ref 36 dBm

# Agilent 19:05:24 Now 36, 2017 L

#Atten 40 dB

#Samp

Log
14

dB/

Offst

6.5
dB A

LaRw

Wl 32

Center 2.485 BBG B GHz
#Res BW 166 kHz

Occupied Bandwidth
2.2294 MHz

Transmit Freq Error
% dB Bandwidth

Span 6 MHz

#JEH 380 kHz Sweep 1.867 ms (4081 pts)

Occ BH % Pwr 99.080 %

% dB  -6.00 dB
-41.442 kHz
1.393 MHz*

Antenna 1 Low Channel - Plot

# Agilent 19:99:02 Hov 38, 2017 L
Ref 36 dBm #Atten 40 dB
#5amp
Log
14
dB/ - ] .
Offst 5 )
RPN
dB n\‘n “|
; fﬁ@ Mkl |
| "h'hj' ] “ T : Hw |
LgAw w ! ‘
Wl 32
Center 2.445 0BG 6 GHz Span 6 MHz
#Res BW 100 kHz #BH 380 kHz Sweep 1.367 ms (4081 pts)
Occupied Bandwidth Occ BN % Pwr  99.00 /
2.2589 MHZ xdB -6.680 dB
Transmit Freq Error  -36.762 kHz
% dB Banduidth 1.397 MHz*

Antenna 1 Mid Channel - Plot
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Ref 36 dBm

4 Agilent 19:01:25 Nov 39, 2817

#Atten 48 dB

#3amp

Log
14

dB/

Offst

B.5
dB

LaAw

WL 52

Center 2.475 068G 8 GH
#Res BH 166 kHz

Occupied Bandwidth
2.2573 MHz

Transmit Freq Error
% dB Bandwidth

Ref 36.5 dBm

# Agilent 19:09:18 Nov 39, 2817

z Span 6 MHz

Sweep 1.867 ms (4001 pts)

Occ BH % Pwr 99.00 %
% dB -G08 dB

#UBH 308 kHz

-43.875 kHz
1.468 MHz*

Antenna 1 High Channel - Plot

#Atten 48 dB

#5amp

Log
14

dB/

Offst

7
dB

e

o

%m

1

LaAw

T

W1 52

Center 2.485 0BG 8 GH
#Res BH 166 kHz

Occupied Bandwidth
2.2316 MHz

Transmit Freq Error
% dB Bandwidth

z Span 6 MHz

Sweep 1.867 ms (40081 pts)

Occ BH % Pwr 99,08 ¥
x dB -6.00 dB

#UBH 308 kHz

-46.492 kHz
1.274 MHz*

Antenna 2 Low Channel - Plot
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% Agilent 19:18:67 Mov 38, 2017 L
Ref 36.5 dBm #Atten 48 dB
#3amp
Log
16
4B/ BB g b
Oift ! POITR TR,
L]J T B
dB 1 1L PR
W"ﬂ Wu“f-r| I vam n
K T
LaAw
Wosol |
Center 2.445 @0A @ GHz Span 6 MHz
#Res BH 166 kHz #UBH 388 kHz Sweep 1.867 ms (4001 pts)
Occupied Bandwidth Occ BH X Pur  99.00 7
2 2505 MHz % dB -G08 dB

Transmit Freq Error  -44.361 kHz
% dB Bandwidth 1.395 MHz*

Antenna 2 Mid Channel - Plot

- Agilent 19:13:11 Now 38, 20817 L
Ref 36.5 dBm #Atten 48 dB
#5amp
Log
18
dB/ 1 i fla gy
Offst [\,I ”W
? J I r T
dB M
Wl I
! 1y .
. ' W
LaAw !
wosel |
Center 2.475 A0@ @ GHz Span 6 MHz
#Res B 100 kHz #WBH 308 kHz Sweep 1.867 ms (4081 pts)
Occupied Bandwidth Occ BH % Pur  99.00 ¥
2 2632 MHz x dB  -6.08 dB
Transmit Freq Error  -48.237 kHz
¥ dB Bandwidth 1.451 MHz*
Antenna 2 High Channel - Plot
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Maximum Conducted Output Power

Test Description

For systems using digital modulation in the 902-928MHz, 2400-2483.5MHz and 5725-5850MHz bands, the
conducted output power limit (specified below) is based on the use of antennas with directional gains that do not
exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted output power
from the intentional radiator shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi.

Method AVGSA-1 per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit
CFR 47 Subpart C 15247 (0)(3)
RSS-247 Section 5.4 (d) | 1YV (30dBm)

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
MA RF Lab 12/13/2017 23.8 6.6 996 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 6/6/2017 6/6/2019
Environmental Meter | 11533 A070144 Extech Instruments | SD700 | 4/24/2017 4/24/2018

Test Results

Tx Channel BW Power (dBm)
Channel | Frequency (GHz) Antenna 1 Antenna 2
Low 2.405 20.09 19.54
Mid 2.445 20.04 19.23
High 2.475 19.80 19.16
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Date: 2017-12-28

Output Power

¥ Agilent 80:44:69 Dec 1, 2017

Ref 26.3 dBm

Atten 30 dB

#Avy
Log

10 |1100

|Number of Averag

es

3

dB/

Offst

B.5
dB

PAvg

WL 52

Center 2.485 0BG 8 GHz
#Res BH 47 kHz

Channel Power

20.09 dBm /2.2294 MHz

#WBH 478 kHz

Antenna 1 Low Channel - Plot

3 Agilent 00:46:17 Dec 1, 2017

Ref 26.5 dBm

Atten 36 dB

Span 5.574 MH=z
Sweep 7467 ms (40081 pts)

Power Spectral Density

-43.38 dBm/Hz

#Avg
Log

10 |100

|Number of Averag

es

dB/

Offst

B.5 '
dB

(A

frr

PAvg

W1 52

Center 2.445 0BG 8 GHz
#Res BH 47 kHz

Channel Power

20.04 dBm /2.2589 MHz

#WBH 478 kHz

Antenna 1 Mid Channel - Plot
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Date: 2017-12-28

Ref 26.3 dBm

W Agilent 00:47:19 Dec 1, 2617

Atten 30 dB

#Avy
Log

10 |1100

|Number of Averag

es

dB/

Offst

B.5
dB

PAvg

WL 52

Center 2475 @
#Res BH 47 kHz

@8 GHz

Channel Power

19.80 dBm /2.2573 MHz

Ref 27 dBm

# Agilent 00:49:19 Dec 1, 2617

Span 5.643 MHz

#WBH 478 kHz Sweep 7.467 ms (4001 ptsd

Power Spectral Density

-43.73 dBm/Hz

Antenna 1 High Channel - Plot

Atten 36 dB

#Avg
Log

10 |100

|Number of Averag

es

dB/

Offst

7
dB i}

PAvg T

W1 52

Center 2.485 @
#Res BH 47 kHz

@B GHz

Channel Power

18.54 dBm /2.2316 MHz

Span 5.579 MHz

#WBH 478 kHz Sweep 7.467 ms (4001 ptsd

Power Spectral Density

-43.94 dBm/Hz

Antenna 2 Low Channel - Plot
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Date: 2017-12-28

W Agilent 00:50:06 Dec 1, 2617

Ref 27 dBm Atten 38 dB

*vs [Number of Averages

100

dB/ \
Offst

7 T
dB |

PAvg |

WL 52

Center 2.445 @
#Res BH 47 kHz

@8 GHz
#WBH 478 kHz

Channel Power

18.23 dBm /2.2505 MHz

Antenna 2 Mid Channel - Plot

i Agilent 08:50:55 Dec 1, 2617

Ref 27 dBm Atten 38 dB

Span 5.626 MHz
Sweep 7467 ms (4001 pts)

Power Spectral Density

-44.30 dBm/Hz

*vs [Number of Averages

100

dB/
Offst

7 t T T T
dB

PAvg

W1 52

Center 2475 @
#Res BH 47 kHz

@B GHz
#WBH 478 kHz

Channel Power

18.16 dBm /2.2632 MHz

Antenna 2 High Channel - Plot

Page 20 of 66

Span 5.658 MHz
Sweep 7733 ms (4001 pts)

Power Spectral Density

-44.33 dBm/Hz
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

Maximum Power Spectral Density

Test Description

The DTS rules specify a conducted PSD limit within the DTS bandwidth during any time interval of continuous
transmission. Such specifications require that the same method as used to determine the conducted output power
shall also be used to determine the power spectral density. Therefore, if maximum peak conducted output power was
measured to demonstrate compliance to the output power limit, then the peak PSD procedure below (Method
PKPSD) shall be used. If maximum conducted output power was measured to demonstrate compliance to the output
power limit, then one of the average PSD procedures shall be used.

Method AVGPSD-1 per C63.10 and KDB 558074 was utilized for this test program.

Test Criteria

Reference Limit

CFR 47 Subpart C 15.247 (e) .
RSS-247 Section 5.2 (b) <8 dBminany 3 kHz Band

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
MA RF Lab 12/13/2017 23.8 6.6 996 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 6/6/2017 6/6/2019
Environmental Meter | 11533 A070144 Extech Instruments | SD700 | 4/24/2017 4/24/2018

Test Results

Max Power (dBm)
Channel | Frequency (GHz) Antenna 1 | Antenna 2

Low 2.405 6.45 6.27

Mid 2.445 5.96 5.28

High 2.475 6.17 5.67
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

PSD

Ref 29.5 dBm

# Agilent 09:58:28 Dec 1, 2617 L

tirl 2.494 984 5 GHz

Atten 48 dB 6.448 dBm

#Avyg
Log

18
dB/

Offst

6.3
dB

ol
2.0

M\vﬁmﬂﬁ

dBm
PRvg

106
Wl 32

53 FS
AA

£0
50k

Swp

Center 2.485 @
#Res BH 30 kHz

@8 GHz

Ref 29.5 dBm

Span 2 MHz
#UBH 388 kHz Sweep 6667 ms (4081 pts)

Antenna 1 Low Channel - Plot

s Agilent 09:59:20 Dec 1, 2617 L

tkrl 2.445 481 5 GHz

Atten 48 dB 5.956 dBm

#Hvg
Log

14
dB/

Offst
B.5
dB

O ¥ il

ol
2.0

dBm

PAvg
168
WL 52

53 FS
AA

£0
50k

Swp

Center 2.445 @
#Res BH 38 kHz

@B GHz

Span 2 MHz

#UBH 308 kHz Sweep 6.667 ms (4001 ptsd

Antenna 1 Mid Channel - Plot
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

Ref 29.3 dBm

W Agilent 01:00:04 Dec 1, 2617

L
Mkrl 2.475 488 @ GHz

Atten 48 dB 6.176 dBm

#Avy
Log

18
dB/

Offst

B.5
dB

W9

ol
5.a

dBm
PAvg

169
WL 52

53 FS
AA

£
50k

Swp

Center 2.475 BBG 8 GHz
#Res BH 38 kHz

Ref 38 dBm

# Agilent 08:55:42 Dec 1, 2617

Span 2 MHz

#JEH 380 kHz Sweep B.667 ms (4081 pts)

Antenna 1 High Channel - Plot

L
Mkrl 2.485 483 @ GHz

Atten 48 dB £.271 dBm

#Avg
Log

18
dB/

Offst

o] i
8.0

7 m\vﬁmm«»«w‘\

dBm
PAvg

169
WL 52

53 FS
AA

£
F>50k

Swp

Center 2,485 B@G 6 GHz
#Res BH 38 kHz

Span 2 MHz

#BH 380 kHz Sweep B.667 ms (4081 pts)

Antenna 2 Low Channel - Plot
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

% Agilent 88:56:33 Dec 1, 2017

Ref 38 dBm Atten 48 dB

L
Mkrl 2.445 486 @ GHz
2.282 dBm

#Avy
Log

18
dB/

Offst

s P S e e e N

oy S

dBm
PAvg

169
WL 52

53 FS
AA

£
50k

Swp

Center 2.445 0BG B GHz

#Res BW 38 kHz #WBH 386 kHz

Antenna 2 Mid Channel - Plot

% Agilent 99:53:22 Dec 1, 2017

Ref 38 dBm Atten 48 dB

Span 2 MHz
Sweep B.667 ms (4081 pts)

L
Mkrl 2.475 468 5 GHz
5.674 dBm

#Hvg
Log

14
dB/

Offst

6 A S egressan per,

o T Y \/

2.0

WM\VM

dBm
PAvg

168
W1 52

53 FS
AA

£0
50k

Swp

Center 2475 @
#Res BH 38 kHz

@B GHz
#UBH 308 kHz

Antenna 2 High Channel - Plot
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FCC ID: CFS8DL6HEAT Date: 2017-12-28

IC: 573F-6HEAT

Authorized Band Edge / Conducted Spurious Emissions

Test Description
In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated

intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement, provided the transmitter demonstrates
compliance with the peak conducted power limits. If the transmitter complies with the conducted power limits based
on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits specified in
815.209(a) is not required. In addition, radiated emissions which fall in the restricted bands, as defined in
815.205(a), must also comply with the radiated emission limits specified in §15.209(a)

Test Criteria

Limit
20 or 30dB Below the Fundamental

Reference
CFR 47 Subpart C 15.247 (d)
RSS-247, Section 5.5

Test Information

. Temperature | Humidity | Pressure
Tester | Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL RF Lab 12/8/2017 25 7.8 1013 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model | Cal Date | Cal Due Date
Spectrum Analyzer | 11549 | MY46187211 Agilent E4440A | 6/6/2017 6/6/2019
Environmental Meter | 11533 A070144 Extech Instruments | SD700 | 4/24/2017 4/24/2018
Test Results
Authorized Band Edge

N dB Down at Band edge (dBc)

Channel Frequency (GHz) Antenna 1 Antenna 2
Low 2.405 -43.66 -44.44
High 2.475 -60.56 -60.36

Conducted Spurious
Highest Spurious Emission (dBm)

Channel Frequency (GHz) Antenna 1 Antenna 2
Low 2.405 -45.41 -44.29
Mid 2.445 -44.01 -43.49
High 2.475 -41.24 -44.24
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

Band Edge

- Agilent 19:41:55 HNov 38, 20817

Ref 36.5 dBm #Atten 40 dB

L
Mkrl 2.444 636 25 GHz
17.15 dBm

#Peak
Log

18

[l
s
e

-

6.5 o~

a—.r-"‘"'\.,‘\

Center 2.445 G060 08 GHz
#Res BH 108 kHz #\BH 308 kHz

Antenna 1 Mid (Reference) Channel - Plot
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Span 3 MHz

Sweep 1.BEY ms (40681 pts)
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FCC ID: CFS8DL6HEAT

IC: 573F-6HEAT

Date: 2017-12-28

% Agilent 21:37:15 Now 30, 2017

Ref 36.3 dBm

#Atten 48 dB

Mkr3 2.398 994 GHz
-38.54 dBm

#Peak

Log
14

2

<&

raa

B

;J

A

]

ML 52

Center 2.460

@

B GHz

#Res BW 189 kHz

#WBH 308 kHz

Span

2.5 MHz
Sweep 1.333 ms (4001 pts)

1
2
3

[}
o1
(&5

Marker Traca

Typa
Freq
Freq
Frag

¥ Axis
2.488 BBA GHz
2.485 222 GHz
2.398 994 GH=z

Amplituda
-26.27 dBm
17.39 dBm
-38.54 dBm

Antenna 1 Low Channel - Plot

% Agilent 21:43:42 Nov 30, 2017

Mkr3 2.483 758 GHz

Ref 36.5 dBm #Atten 48 dB -38.82 dBm
#Peak
Log z
18 ¢
&/ |
Offst
6.5 K) \k
dB PN
Dl \ P,
-12.9 ‘l/ '\ =
dBm Vo 1
LgAv MVM‘“"WWM%W
ML 52
Center 2.433 508 GHz Span 26 MHz
#Res BH 166 kHz #UBH 388 kHz Sweep 2133 ms (4081 pts)
Marker Trace Type * Axiz Amplituda
1 1 Freg 2,483 588 GHz -43.38 dBEn
2 1 Freq 2.474 V8BS GHz 17.18 dEm
3 1y Frag 2.483 V56 GHz -38.682 dBEn

Antenna 1 High Channel - Plot
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

- Agilent 19:22:22 HNov 38, 20817 L
Mkrl 2.444 694 68 GHz

Ref 36.5 dBm #Atten 480 dB 16.36 dBm
#Peak

Log
18
dB/ 1

Offst P A o N v
SB /v’/ »\.r\\'\
Dl r“/

-13.6 ~ o

dBm // \

LaAw

M1 52

33 FC
AA

£

50k
Swp

Center 2.445 000 08 GHz Span 3 MHz
#Res BW 168 kHz #VBH 306 kHz Sweep 1067 ms (4001 pts)

Antenna 2 Mid (Reference) Channel - Plot
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

% Agilent 21:32:44 Now 30, 2017

Ref 37 dBm #Atten 48 dB

Mkr2 2.484 712 GHz
17.22 dBm

#Peak

Log
14

2

dB/

T

Offst

F 1 9

e/

a5

2 AN

¥ w

L QH W W.n \,..JM"VM

ML 52

Center 2.480 080 GHz
#Res BH 166 kHz

#WBH 308 kHz

Sweep 1.333 ms (4001 pts)

Span 12.5 MHz

Marker Traca Typa
1 1 Freq
2 1n Freq
3 1 Freq

¥ Axis
2.488 BBA GHz
2.484 712 GHz
2.399 B78 GHz

Amplituda
-27.22 dBm
17.22 dBm
-31.81 dBm

Antenna 2 Low Channel - Plot

% Agilent 21:51:80 Hov 38, 2017

Ref 37 dBm #Atte

n 48 dB

Mkr2 2.474 785 GHz
16.31 dBm

#Peak

Log
14

B LA

Off
ot [/ |\

dB \f"'\

™
-13.6 v ‘\m e

dBm 3

W VW

LgAw

Ml 52

Center 2.483 588 GHz
#Res BW 166 kHz

#WBH 386 kHz

Sweep 2.133 ms (4081 pts)

Span 28 MHz

Marker Trace Type
1 1 Freg
2 1y Freq
3 (& B} Fraq

¥ Axis
2.483 588 GHz
2.474 785 GHz
2.483 845 GHz

Amplitude
-44.85 dBm
1E.31 dBm
-39.28 dBm

Antenna 2 High Channel - Plot
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

Conducted Spurious

% Agilent 20:08:59 Now 30, 2017

Ref 26.3 dBm

#Atten 30 dB

Mkrd4 16.839 GHz
-43.83 dBm

#Peak

1
Log o

18

= o

RT3\ e = O e e =

W1 52

Start 38 MHz
#Res BH 166 kHz

#WBH 308 kHz

Sweep 2482 5 (4001 pts)

Stop 26.888 GHz

Marker Traca Typa # Auiz Amplituda
HE 1 Freg 2.48E GHz 17.45 dBm
2 1 Freq 7.211 BHz -45.41 dBm
3 (& ] Frag 12,6822 GHz -48.48 dBm
4 (6B Frag 1E.839 GHz -45.83 dBm

Antenna 1 Low Channel - Plot

% Agilent 19:49:08 Now 30, 2017

Ref 26.5 dBm

#Atten 30 dB

Mkrd4 17.118 GHz
-46.81 dBm

#Pagk 1
Log

18

L
o

P

2
: ."l.tw-hj*‘w

W1 52

Start 38 MHz
#Res BH 166 kHz

#WBH 308 kHz

Sweep 2482 5 (4001 pts)

Stop 26.888 GHz

Marker Trace Type ® Axiz Amplituda
1 1 Freg 2.445 GHz 15.17 dBm
2 (1 Frag 7.334 GHz -44.53 dBm
3 (& D] Frag 12,223 GH= -44.81 dBm
4 (6] Frag 17.118 GHz -46.81 dBm

Antenna 1 Mid Channel - Plot
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

3 Agilent 21:28:35 Hov 38, 2017 L
Mkrd 17.328 GHz
Ref 26.5 dBm #Atten 30 dB -43.89 dBm
#Peak 1
s
Log
14
4B/
Dffst
6.5
dB
ol 5
-12.9 &t
dB ‘[ T i Vo
LaAw i : e
W1 32
Start 360 MHz Stop 26,800 GHz
#Res BH 166 kHz #UBH 388 kHz Sweep 2,482 5 (4081 pts)
Marker Traca Typa # Auiz Amplituda
1 1 Frag 2.478 GHz 17,38 dEn
2 &5) Freq 7.425 GHz -41.69 dBm
3 1 Frag 12.372 GHz -41.24 dEm
4 1 Frag 17.328 GHz -42,89 dEm
Antenna 1 High Channel - Plot
5 Agilent 19:33:58 Hov 38, 2017 L
Mkrd  4.808 GHz
Ref 27 dBm #Atten 30 dB -5@.62 dBm
#Pagk 1
Log <
14
dB/
Offst
7
dB
ol
-138 5 2
dBm 4 e
LQHU z: | ? P " .Lnl-lﬂu‘_ﬂ‘ e il P
W1 352
Start 360 MHz Stop 26,808 GHz
#Res BH 166 kHz #UBH 388 kHz Sweepn 2,482 5 (4081 pts)
Marker Trace Type ® Axiz Amplituda
1 1 Frag 2.486 GHz 15,81 dEn
2 &5) Freq 12.822 GHz -44.29 dBm
3 1 Freg 1.854 GHz -46.18 dBm
4 1 Frag 4,888 GHz -CH,52 dBm
Antenna 2 Low Channel - Plot
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

% Agilent 19:27:50 Now 30, 2017 L

Ref 27 dBm

Mkrd 1.854 GHz
#Htten 39 dB -56.49 dBm

#Peak 7

Log
14

dB/

Offst

e JN]

|0

e ool

L 3

W1 52

Start 38 MHz
#Res BH 166 kHz

Stop 26.888 GHz
#WBH 308 kHz Sweep 2,482 5 (4081 pts)

Marker Traca
HE 1
2 1y
3 (& ]
4 (6B

Typa
Freq
Freq
Frag
Freg

# Auiz Amplituda
2.445 GHz 15.21 dBm
12.223 BHz -43.49 dBm
4.893 GHz -52.28 dBm
1.854 GHz -56.49 dBm

Antenna 2 Mid Channel - Plot

% Agilent 19:38:24 Now 30, 2017 L

Ref 27 dBm

Mkrd 17.328 GHz
#Atten 30 dB -43.81 dBm

#Peak T

Log
14

dB/

Offst
7

dB

-13.6
dBm

L ba
IS

LaAw

W1 52

Start 38 MHz

Stop 26.888 GHz

#Res BH 1668 kHz #YBH 388 kHz Sweep 2,482 5 (4081 pts)
Marker Trace Type * Axiz Amplituda
1 1 Freg 2.478 GHz 14.66 dBm
2 (& ] Frag 12,372 GHz -44.24 dBm
3 (& D] Frag 9.2E9 GH=z -51.28 dBm
4 (6] Frag 17.328 GHz -49,81 dBm

Antenna 2 High Channel - Plot
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

Radiated Emissions (Intentional)

Test Description
Intentional Radiator Radiated Emissions are a test of the emissions, and harmonics on the EUT. The EUT is

positioned to get the maximum emissions after a series of prescan measurements.

The EUT is placed on a non-conducting table 80 cm above the ground plane for below 1 GHz measurements and 1.5
m above the ground plane for above 1 GHz measurements. The antenna to EUT distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 120 kHz for peak detection measurements or 120
kHz for quasi-peak detection measurements. Peak detection is used unless otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set to 1 MHz for
peak measurements and as applicable for average measurements.

The spectrum from 30 MHz to 26 GHz is investigated with the transmitter set to the lowest, middle, and highest
channels in each applicable band.

The EUT is rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4 meters
above the ground plane to further maximize the emission. Measurements are made with the antenna polarized in

both the vertical and the horizontal positions.

Test Criteria

Reference Limit
Frequency Range Field Strength Limit Measurement distance
(MHz) (uv/m) (meters)
0.009-0.490 2400/F(kHz) 300
CFR 47 Subpart C, 15.205 0.490-1.705 24000/F (kHz) 30
CFR 47 Subpart C, 15.209 1.705-30.0 30 30
RSS-GEN : :
30-88 100** 3
88-216 150** 3
216-960 200** 3
Above 960 500 3

**Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under this
section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806 MHz.
However, operation within these frequency bands is permitted under other sections of this part, e.g., §815.231 and
15.241.

Test Information

. Temperature | Humidity | Pressure
Tester Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL/JB | RF Chamber/OATS | 12/12/17-12/20/17 3.9 75.0 1018 P

NOTE: Investigative testing was performed below 30MHz. No emissions were detected from the EUT that were
within 20dB of the limit.
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

Equipment List

Instrument Type ID # Serial # Manufacturer Model Cal Date Cal Due
Date
RF Chamber
Spectrum 11496 | 100303 | Rohde & Schwarz FSU26 4/10/2017 | 4/10/2018
Analyzer
Loop Antenna
(ORtr3oMHy) | 1155 | 121080 Com-Power AL-130R | 10/17/2017 | 10/17/2018
Bilog Antenna
(30MHz.50Hy) | 1311 | A022406 Sunol JB5 1/30/2017 | 1/30/2018
Horn Antenna
(118GH?) 2319 2317 EMCO 3115 2/3/2017 | 2/3/2018
Horn Antenna
(18-40GHz) 11472 151 EMCO EM-6963 2/6/2017 | 2/6/2018
Preamp S
(104200MHz) | 11537 | 1603006 Mini Circuits TVA-11-422 N/A N/A
Preamp .
(118GH2) 11539 | 160362 Amplical AMP1G18-35 N/A N/A
Preamp .
(18-40GH2) 11541 | 160911 Amplical AMP18G40-35 N/A N/A
Ba“Fd"TeerJeCt 11553 | G041 Micro-tronics BRM50702-01 N/A N/A
Measurement 11543 | Version uL UL EMC N/A N/A
Software 9.5
E“V',(;’Qt’:f”ta' 11548 | A.078188 | Extech Instruments SD700 412412017 | 4/24/2018
OATS
Spectrum 11545 | 103125 | Rohde & Schwarz FSW26 2/14/2017 | 2/14/2018
Analyzer
Bilog Antenna
(30MHz.6ry) | 11534 | A012816 Sunol JB6 3/9/2017 | 3/9/2018
Horn Antenna
(116GH?) 2973 3127 EMCO RGA-60 2/3/2017 | 2/3/2018
Horn Antenna
(18-40GHz) 11472 151 EMCO EM-6963 2/6/2017 | 2/6/2018
Preamp S
(800MHir-21GHz) | 11538 | 233701631 | Mini Circuits ZVA-213-S+ N/A N/A
Preamp .
(18-40GH2) 11541 | 160911 Amplical AMP18G40-35 N/A N/A
H'E:‘Ife’fss 11552 | G018 Micro-tronics HPM50111-01 N/A N/A
Measurement 11543 | Version uL UL EMC N/A N/A
Software 9.5
Envivonmental | 11533 | A070144 | Extech Instruments | SD700 8/21/2017 | 8/21/2020
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Date: 2017-12-28

FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Test Results

Restricted Band Edge
1 .ch:g_-uc| 1, MY ) 13 Dec 26817 B89:33 -I‘)_
- Restricted chlr.cI--cI-:j--
1 UPH Humber
1ig [Made | :SIKHEAT ~
168! D Ut OO SO |I II
........................ ;’: I\I
/ \

CdBul)/m
2

48|
38 S-S SOt U OO OO SU SUSOO SRR SRS
2.31 IER=CET 2.415
Freguency (GHz?
Parge (i R Baf/itin  Dwi/Fug Hode Surep Fin  #oupeiMods  Lobel [ Fange =) RO Rafifittn  Det/fvg Hode Surap Fta #iupaMode Laobel
1:2.31- (-6 B/ PEKF S fdn @ M Horizental - |
FOE_ADT Heat (MEL-4B6)_ Bandege CHII Ant 1 (Horizontold 09 Rav 17 Fab 2817
Frequency Meter Det AF SMA7 SMA6 DCF Corrected Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Av Pk Limit (dB) Limit Margin (Degs) (cm)
(dBuv) Reading Reading (dBuV/m) (dBuV/m) (dB)
(dBuV/m) (dBuVv/m)
*2.39 17.84 Pk 28.5 2.6 13 -23.1 27.14 50.24 54 -26.86 74 -23.76 15 112 H
*2.373 22.98 Pk 28.4 26 13 -23.1 3218 55.28 54 -21.82 74 -18.72 15 112 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
Av - Maximum Peak + DCF (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13

NOTE: Emissions highlighted between ~ 2348-2360MHz have been determined to be OATS ambient and not a

product of the EUT.

Antenna 1 Low Channel — Horizontal
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

13 Dec 2817 16: 8881

o Honeywe | 1, NY
126, . -
~estricted Bondedge
~
UPHM Number : |
118 i i i i Made | : SIXHEAT |
Canfig:Antenna |, Lew Chanmel |
Mode:Cant inuous TX |
186| [Tested by:Ji |
ag|
I A
{ \
/ i
8a| £ \
= ‘\'-.
3 78 . N
i Ly .
o]z} R X "
| |
T A PN Wit/
4@
38}
2 T8 SMHz/ i i ) i 2.415
Frequency (GHz2
[ Fange (BHz) TR Reffittn  Del/Fg Made Sweep Pts  #5upa/Mode Label | Rangs (GHz! FEUVEY Raf/Pitn  Detfiivg Rode Sumep Fts  W5upaMode Label
1:2.31-2.415 WI-GdBI/M BB PERKPur fvglPE)  futs B O lertical - i
ROE ADT Hewt (HEL-406)  Bondeas CHI @nt | (Uerticald .DAT Rev 9.5 17 Feb 2817
Frequency Meter Det AF SMA7 SMA6 DCF Corrected Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Av Pk Limit (dB) Limit Margin (Degs) (cm)
(dBuv) Reading Reading (dBuV/m) (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
*2.39 19.5 Pk 28.5 2.6 13 -23.1 28.8 519 54 -25.2 74 -22.1 15 112 H
*2.373 26.47 Pk 28.4 26 13 -23.1 35.67 58.77 54 -18.33 74 -15.23 15 112 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector
Av - Maximum Peak + DCF (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13

NOTE: Emissions highlighted between ~ 2348-2360MHz have been determined to be OATS ambient and not a
product of the EUT.

Antenna 1 Low Channel - Vertical
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

y y5Honeywe 1, NY 13 Dec 2817  18:19:15
: A Restricted Bondedge
. I UPH Number:
185 (A i i i Made | : STXHEAT
1 Canfig:Antenna |, High Channel
| 1 Made:LCant inuous TX
g5 T - i i i Tested by:JB
BS +

.
=2 65
o
55| verage | t B m ;"‘l_
s TP T A AR PR OO ATPRTETY
2.46 ) ) ) ) T8 3HH=z7 ) ) ) 2.563
Frequency (GHz)
.‘u--g= {25} TELUR Ref Mktn (tl-‘fl—qM: Ps l’;-;»-'ﬁu)r Label .Gu--gr [ M) FBLLEY Raf FEttn E!:'.-'ll-g fode 'J«:F Pis I'»pu-"uk Label
1:2.46-2 663 LIS a1/ FEMPar iyl FMS; MU Horizordal 1
FDE ADT Heat (HEL-986) Bondeae CHZS @nt | (Horizeetald .DAT Rev 9.5 17 Feb 2817
Frequency Meter Det AF SMA7 SMA6 DCF Corrected Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Av Pk Limit (dB) Limit Margin (Degs) (cm)
(dBuv) Reading Reading (dBuVv/m) (dBuVv/m) (dB)
(dBuV/m) (dBuV/m)

*2.484 27.88 Pk 28.7 26 1.4 -23.1 37.48 60.58 54 -16.52 74 -13.42 12 106 H
2.507 24.86 Pk 28.8 27 14 -23.1 34.66 57.76 54 -19.34 74 -16.24 12 106 H

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band

Pk - Peak detector

Av - Maximum Peak + DCF (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13

Antenna 1 High Channel - Horizontal
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Date: 2017-12-28

FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

| ogHen=yue 1, NY 13 Dec 2817  1@:35:46
20, el i . . . . : .
A Restricted Bandedge
) I | UPH Nunber
118 oo |Model :5
[ CanfigiAntenna |, High Channel
[ Made:Cont inuous TX
FU% | I J— S S S | S— | Tested by:JB
) II

E
3
=)
o
°
maf)
I
o
Lt i .d N 1l
48| ; ; ;
S R NS AU N N N N—— A T N |
2.46 ) 8. 3MA=/ 2.563
Freguency (GHz?
|-T‘”,|_w;< :"‘I;}ln Ir;::“"?":d:w :_:-,. r‘;‘.\x T oo ::hlwl _?" Farge (=) PR Faf/Riin  Ostifug Pode Sasap Fia  Tomatod  Lobal
# not soved * Rav 8.5 17 Feb 2017
Frequency Meter Det AF SMA7 SMA6 DCF Corrected Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Av Pk Limit (dB) Limit Margin (Degs) (cm)
(dBuv) Reading Reading (dBuV/m) (dBuV/m) (dB)
(dBuV/m) (dBuVv/m)
*2.484 34.54 Pk 28.7 2.6 14 -23.1 44.14 67.24 54 -9.86 74 -6.76 88 117 \%
2.507 29.2 Pk 288 27 14 -23.1 39 62.1 54 -15 74 -11.9 88 117 \%
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
Av - Maximum Peak + DCF (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13
Antenna 1 High Channel - Vertical
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FCC ID: CFS8DL6HEAT Date: 2017-12-28

IC: 573F-6HEAT

1 ‘ch:u_-ucl I, MY 13 Dec 2817 18:47:33
28 e : ’
Restricted Bandedge
. UPH Number
1ig | Made | : SIXHEAT o
Canfig!Antenna 2, Low Channel II |
Mode:Camt inuous TX | |
Y OO OO SOOI SON SONUSOUSOON: USSR SO [Tested by:JB [
|

E
=
=)
o
o
48|
3@} BSOS
2.31 T8 SHMA=/ 5415
Freguency (GHz2
[ Rarge () REUAEU Faf/ittn  Dui/fvg Hode Sunep Fir  ups/fods  Lobal [ Fange =) R Faf/Riin  Ostifug Pode Sasap ts  FepaMode  Label
1:2.31-2.415 LI 7E TR T PEPar fuglBHS) e B0 Mo Horizental - |
ROE_4DT Heot (MEL-486)_ Bandege CHIY @nt 2 (Horizontold .DaT Rl 17 Feb 2817
Frequency Meter Det AF SMA7 SMA6 DCF Corrected Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Av Pk Limit (dB) Limit Margin (Degs) (cm)
(dBuv) Reading Reading (dBuV/m) (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
*2.39 17.62 Pk 28.5 2.6 13 -23.1 26.92 50.02 54 -27.08 74 -23.98 88 117 \%
*2.373 20.71 Pk 28.4 2.6 13 -23.1 29.91 53.01 54 -24.09 74 -20.99 88 117 \%

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector
Av - Maximum Peak + DCF (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13

NOTE: Emissions highlighted between ~ 2348-2360MHz have been determined to be OATS ambient and not a
product of the EUT.

Antenna 2 Low Channel - Horizontal
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FCC ID: CFS8DL6HEAT Date: 2017-12-28

IC: 573F-6HEAT

10 ‘ch:u_-..cl 1, NY 13 Dec 2817 18:58: 28
20 J . .
Restricted Bandedge
) UPH Number ~
g | Made | : SIXHEAT I
Config:Antenns 2, Low Channel |
Made :Camt inuous TX |
188! SO SR SRS S | Tested by:JB .
) 1
[
'3 -
0| | |
."I I\I'.
..................................................... e

CdBul)/m

Tt
lLLu e p— AT Y Lo llid i g

48|
3@} BSOS
2.31 T8 SMH=/ 2.415
Freguency (GHz2
[ Rarge () REUAEU Faf/ittn  Dui/fvg Hode Sunep PFir  Sups/fods  Lobal [ Fange tiHz} R Faf/Riin  Ostifug Pode Sasap ts  FepaMode  Label
1:22-2.415 1Mi-58)/ M a7/1a PESH P r..E-S'.‘,' fade maE Uertical - Pk
ROE_#DT Heot (MEL-486)_ Bandege CHID Ant 2 (Uerticol) .DAT Rl 17 Feb 2817
Frequency Meter Det AF SMA7 SMA6 DCF Corrected Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Av Pk Limit (dB) Limit Margin (Degs) (cm)
(dBuv) Reading Reading (dBuV/m) (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
*2.39 19.32 Pk 28.5 2.6 13 -23.1 28.62 51.72 54 -25.38 74 -22.28 88 117 \%
*2.373 24.67 Pk 28.4 2.6 13 -23.1 33.87 56.97 54 -20.13 74 -17.03 88 117 \%

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector

Av - Maximum Peak + DCF (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13

NOTE: Emissions highlighted between ~ 2348-2360MHz have been determined to be OATS ambient and not a
product of the EUT.

Antenna 2 Low Channel - Vertical
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

Horneywe | |, NY 3 Dec 2817 15 27
1 = T T .
H [ R d Bondedge
| |
185} fh
[ ~a 2, High Channe
i TX
G | L - OO SUOO OO
|I Ill
| \
f \ i
B85 L
|
- )
= [ |
3 :
o
Gl \_'1 oy
55 | e age mit {4
H P VT Wn.l [RTRRTER AW IR WAl s A Ll
L-\ ......................................................................................
. :J'
_D ......................................................................................
2.46 2.563
FEUAEY Raf /bt Duiffhg Mod [— Fin FEWNEY Ref/Etn Dt/ Mod — Fis  $hpaiods  Labael
M-EELM BV - glRIE)  Auts ]
ROE_ADT Haot. (MEL-4BE)_ Bandege CH2S fint 2 (Horizontold .DAT Rov 9.5 17 Feb 2017
Frequency Meter Det AF SMA7 SMA6 DCF Corrected Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Av Pk Limit (dB) Limit Margin (Degs) (cm)
(dBuv) Reading Reading (dBuV/m) (dBuV/m) (dB)
(dBuV/m) (dBuVv/m)
*2.484 31.05 Pk 28.7 2.6 14 -23.1 40.65 63.75 54 -13.35 74 -10.25 88 117 H
2.507 27.81 Pk 288 27 14 -23.1 37.61 60.71 54 -16.39 74 -13.29 88 117 H

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band

Pk - Peak detector
Av - Maximum Peak + DCF (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13

Antenna 2 High Channel - Horizontal
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FCC ID: CFS8DL6HEAT

Date: 2017-12-28
IC: 573F-6HEAT

| gHeneywel I, NY

13 Dec 26817 15:&
i ] i
165 i

na 2, High Chanme

2
2.46 2.563
Frequenc
Rarga (] EEUAEY Refifittn  Dwifihg Mode Sunep Fia  #5upaiMods  Label ange (2] FEWEY Ref/Pitn  Detifhg Hode Susep Fta  #5upaiMode  Label
1:2.46-2 563 LIS AP | B8 FEMFur AuglRME] At M Uertical Pl
FOE_ADT Heot (MEL-4B86)  Bondege CH2S Ant 2 (Uerticol) D& Rev 9.5 17 Feb 2817
Frequency Meter Det AF SMA7 SMA6 DCF Corrected Corrected Average Margin Peak PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] Av Pk Limit (dB) Limit Margin (Degs) (cm)
(dBuv) Reading Reading (dBuV/m) (dBuV/m) (dB)
(dBuV/m) (dBuVv/m)
*2.484 29.36 Pk 28.7 26 14 -23.1 38.96 62.06 54 -15.04 74 -11.94 88 117 \
2.507 25.86 Pk 28.8 2.7 1.4 -23.1 35.66 58.76 54 -18.34 74 -15.24 88 117 A\
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
Pk - Peak detector
Av - Maximum Peak + DCF (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13
Antenna 2 High Channel - Vertical
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FCC ID: CFS8DL6HEAT Date: 2017-12-28

IC: 573F-6HEAT

Spurious Emissions

30MHz - 1GHz

ggHoneguel I, NY ] - B 14 Dec 2817  18:23:50
B Honeyuel | Melville DATS
= A S T - — {1407 Heat Sensor (GHIP)
Config:RFE Comt. TX. iz
Mode: Intentionol Scon
1‘:_. 1 I 1 L i i ] d Tested I-\\J CL
65
i 55 =
— 45 1
a 35
i s YT .i:‘.’ -’/
w“jq"vm il ‘E::
38 ) ) ) i i BRI i i i i i i i 1888
Freguency (MHz)
e o b e o Tebtiute) T R Horsoni
FDE ADT Heot (MEL-485) Ant 1 2245MH: 3BH-1GHz Prescon DAT Rev 9.5 13 Moy 2816
Frequency Meter Det AF JB6 [dB/m] Cable 1 [dB] Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
54.8886 15.19 Qp 119 1.1 28.19 40 -11.81 81 385 H
65.4231 16.99 Qp 12.1 1.2 30.29 40 9.71 13 391 H
130.2385 5.6 Qp 17.7 1.8 25.1 4352 -18.42 195 235 H
55.3315 19.06 Qp 11.9 11 32.06 40 -7.94 36 140 Vv
93.6331 14.42 Qp 12.6 15 28.52 43.52 -15 238 114 \%
130.2918 6.14 Qp 17.7 1.8 25.64 4352 -17.88 158 105 Vv
Qp - Quasi-Peak detector
Antenna 1 Worse-case
NOTE: Prescans performed in an RF chamber, final measurements performed on an OATS
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

ngnnc.ﬁ-.ucl 1, NY 14 Dec 2817 B9:408:55

Honeyuwell Melville OATS

Medel :ADT Heot Sensor (GRIF)
Sb ............................................................................................................................................... ﬁnmpln 10 HEL -4B6
Config:RFE Cont. TX. 2445 MHz
Mode: Intentioral Scan
]| [SRSSSRNNEN: RSSSUUIS SN SN SNUE SOUSINN UL SO Tested by: (L

Uertical

CdBull/m)

36 188 1888
Freguency (MHz)
B T BCHRN MO PRIV Dende) AN R Mmoo | JzmTme | IZBCERNIN DTS PR getides Teiide) T N e onia
FCC Part 15 Subpart C 38-1008HHz . TST Rev 9.5 13 Moy 2816
Frequency Meter Det AF JB6 [dB/m] Cable 1 [dB] Corrected QPk Limit Margin Azimuth Height Polarity
(MHz2) Reading Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuV) (dBuVv/m)
55.5662 15.67 Qp 11.9 11 28.67 40 -11.33 99 340 H
67.1739 1408 | Qp 12.2 13 2758 40 -12.42 257 323 H
130.3765 5.43 Qp 17.7 18 24.93 4352 -18.59 312 239 H
54,3075 2075 | Qp 12 11 33.85 40 -6.15 126 148 Vv
129.9369 5.91 Qp 17.7 18 25.41 4352 -18.11 201 331 Vv
176.6884 18.9 Qp 15.8 2.1 36.8 4352 -6.72 120 102 Vv
Qp - Quasi-Peak detector
Antenna 2 Worse-case
NOTE: Prescans performed in an RF chamber, final measurements performed on an OATS
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

1-18GHz
]?HHorcqwcl I, MY |2 Dec 2B17 17:38: B8
Rodioted Emissions 1-Meters
Mode | ADT Heot Sensor (GRIP)
e Somple 1D:MEL-486
Config:Anmt. 1 Const TX. 2485 MHz
Mode: [ntent ioral Scon
188 Tested by:CL
=15)
B
G 80
N
L
o
+ 78
E
-~
5 60
3 69~
3 Hvg
L S SRR | 111 e W SO SUNSRRURRUT! NS SRS S R S SN S S S
B
frapn)
et
48 Lo I Y )
38
1 18 18
Frequency (GH=z)
Forge (B} FEUUES  Ref/itin  Oebivy ods Swnep Plo  #5epeiMeds Lobel | Funge (afis) REWUE  Fel/tin Delifivg Fode Saeep Fla  Forpafode Lebal
ROE_ADT Heab (MEL-4B6) Ant | 24PSMHz 1-1BGHz Prescam DAT Rev 3.5 13 Hay 2816
]?HHorcqwcl I, MY |2 Dec 2B17 17:38: B8
Rodioted Emissions 1-Meters
Mode | ADT Heot Sensor (GRIP)
e Somple 1D:MEL-486
Config:Anmt. 1 Const TX. 2485 MHz
Mode: [ntent ioral Scon
188 Tested by:CL
=15)
r
2 88
t
v
. 78
£
3
2 68
T e Bt
L 7 | TSSOSO RSRSURORURRORURRRRRRSRPRURO: SRSUURRRRRRRRRY | 11 10 "= 1 o SSRRRUSUOUOUORSSRSRSSSNS: SURUOISSRSSURSON DOU: SISSSSSRSSSRRUROS. SSSSUSUSRURE JON SUSUSURSUS: WOSUUBRUN: SUSEY SO0 SUUURSSUSURRURUSRRRURSRRRRSSRSOOE PURBRSRRRRRRROR
B
| OSSOSO SUNUUUUUUUISUUUONUURSN SUNUOUUIUNRUUOR SNSRI 5 SRRSO SUORURNS 0 SV ONL IR [ . ke S
38
1 18 18
Frequency (GH=z)
Forge (B} FEUUES  Ref/itin  Oebivy Hods Svnep Pla  #5epefods  Lobel Fnge (Gliz) REWUE  Fal/Atin Delifivg Fode Saoep Fla  Forpalfode Lebal
ROE_ADT Heat (MEL-4B6) Ant | 24PSMHz_1-1BGHz Prescam DAT Rev 3.5 13 Hay 2816

Antenna 1 Low Channel - Plot

NOTE: Prescans performed in an RF chamber, final measurements performed on an OATS
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

LOW CHANNEL
Frequency Meter Det AF Preamp SMA7 SMAG6 [dB] HPF [dB] Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
* 4,809 46.58 PK2 33 -26.8 37 1.6 6 58.68 74 -15.32 304 266 H
7.213 43.03 PK2 36.2 -26.2 4.7 2 8 60.53 74 -13.47 103 275 H
9.622 40.63 PK2 37.8 -26.1 5.6 25 5 60.93 74 -13.07 49 255 H
16.833 37.45 PK2 203 253 7.4 34 11 64.35 74 9.65 9% 170 H
* 12,024 35.24 PK2 39.4 -25.8 6.5 2.8 -6 57.54 74 -16.46 62 293 H
*4.811 49.43 PK2 33 -26.8 37 16 6 61.53 74 12.47 197 259 v
7.217 4633 PK2 363 -26.2 4.7 2 8 63.93 74 -10.07 241 217 v
9.622 22.41 PK2 37.8 26.1 56 25 5 62.71 74 11.29 117 193 v
* 12,026 35.12 PK2 39.4 -25.8 6.5 2.8 -6 57.42 74 -16.58 122 366 v
16.837 36.95 PK2 403 253 75 3.4 1.1 63.95 74 -10.05 156 149 v
Frequency Meter Det AF Preamp SMA7 SMA6 HPF DCF Corrected Av Limit Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.809 46.58 AV 33 -26.8 37 16 6 -23.13 35.55 54 -18.45 304 266 H
7.213 43.03 AV 363 -26.2 4.7 2 8 -23.13 375 54 -16.5 103 275 H
9.622 40.63 Av 37.8 26.1 56 25 5 23.13 37.8 54 -16.2 29 255 H
16.833 37.45 Av 20.2 253 7.4 34 1.1 23.13 4112 54 12.88 % 170 H
*12.024 35.24 AV 39.4 -25.8 6.5 2.8 -7 -23.13 34.31 54 -19.69 62 293 H
*4.811 49.43 AV 33 -26.8 37 16 6 -23.13 38.4 54 -15.6 197 259 v
7.217 26.33 Av 363 26.2 47 2 8 23.13 408 54 132 241 217 v
9.622 42.41 Av 37.8 26.1 56 25 5 23.13 39.58 54 -14.42 117 193 v
*12.026 35.12 AV 39.4 -25.8 6.5 2.8 -6 -23.13 34.29 54 19.71 122 366 v
16.837 36.95 AV 40.2 253 7.4 3.4 11 -23.13 40.62 54 13.38 156 149 v
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
Av - Maximum Peak + DCF (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13
Antenna 1 Low Channel - Data
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FCC ID: CFS8DL6HEAT

IC: 573F-6HEAT

Date: 2017-12-28

NOTE: Prescans performed in an RF chamber, final measurements performed on an OATS

FCO PLIS Subpart © 1-186Hz w ord wo Preonp § Moteh Filter TS

Antenna 1 Mid Channel - Plot

Page 47 of 66

12uH:‘nc3wE||' NY 12 Dec 2817 18:27:22
8,
Radicted Emissions 1-M=ters
s a Medel :ADT Heot Sensor (GRIF)
R O OO OUSEN OOOUOSSS SR SOOO OSSOSO S Somple 10:HEL-4B6
Config:RFE Cont. TX. 2445 MHz
Mode: Intentioral Scan
| SO OO SUUU RSOOSR NESSOOSSRSOOOY SUUSUUSNSSSOO. SSOSOOUUU SRS SO Tested by: CL
98
3
5 2] SOOI RONE SRRSY
L !
a
g
: g 1| DSOS SO
E
< :
3 66 : i |
e Bl my
= A (dB i | I
e
oo
48 T 7 T
| SOOI SO . :
=] 8
Frequency (GHz2
[ U Ref/itbe  Dabifig Pods Gy Fta  FupuPods Lobal fange 01 WU Paf/itin  Debifivg Mode Snp Fts  Fupalfode Lobal
I IMCRENM N0 FEM/Par fg(BS)  Mesecifuted 4801 MM e 200t 43 BN 1218 LK/ feglHS)  BBmertidsl 16 RAGH b zonial
FCO PLIS Subpart © 1-186Hz w ord wo Preonp § Moteh Filter TS Rev 9.5 13 Moy 2816
12uH:‘nc3wE||' NY 12 Dec 2817 18:27:22
8,
Radicted Emissions 1-M=ters
s a Medel :ADT Heot Sensor (GRIF)
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

MID CHANNEL
Frequency Meter Det AF Preamp SMA7 SMAG6 [dB] HPF [dB] Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.889 46.61 PK2 33.2 -26.9 3.7 1.6 6 58.81 74 -15.19 149 363 H
*7.336 51.99 PK2 36.7 -26.2 4.6 2 6 69.69 74 -4.31 282 326 H
9.782 38.67 PK2 38.1 -26.2 5.5 24 .5 58.97 74 -15.03 83 354 H
*12.227 40.74 PK2 389 -25.6 6.5 3.5 5 64.54 74 -9.46 138 371 H
17.111 37.65 PK2 42.2 -25.3 7.5 32 13 66.55 74 -7.45 120 352 H
*4.889 46.22 PK2 33.2 -26.9 3.7 1.6 6 58.42 74 -15.58 195 252 Vv
*7.336 53.89 PK2 36.7 -26.2 4.6 2 6 71.59 74 -2.41 153 164 Vv
*12.227 43.31 PK2 389 -25.6 6.5 3.5 5 67.11 74 -6.89 188 159 Vv
17.112 37.69 PK2 42.2 -25.3 7.5 32 13 66.59 74 -7.41 62 260 v
9.782 43.06 PK2 38.1 -26.2 5.5 2.4 .5 63.36 74 -10.64 206 258 v
Frequency Meter Det AF Preamp SMA7 SMA6 HPF DCF Corrected Av Limit Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.889 46.61 Av 33.2 -26.9 3.7 1.6 .6 -23.13 35.68 54 -18.32 149 363 H
*7.336 51.99 Av 36.7 -26.2 4.6 2 .6 -23.13 46.56 54 -7.44 282 326 H
9.782 38.67 Av 38.1 -26.2 5.5 24 .5 -23.13 35.84 54 -18.16 83 354 H
*12.227 40.74 Av 389 -25.6 6.5 3.5 .5 -23.13 41.41 54 -12.59 138 371 H
17.111 37.65 Av 42.2 -25.3 7.5 32 13 -23.13 43.42 54 -10.58 120 352 H
*4.889 46.22 Av 33.2 -26.9 3.7 1.6 6 -23.13 35.29 54 -18.71 195 252 Vv
*7.336 53.89 Av 36.7 -26.2 4.6 2 6 -23.13 48.46 54 -5.54 153 164 Vv
*12.227 43.31 Av 389 -25.6 6.5 3.5 .5 -23.13 43.98 54 -10.02 188 159 v
17.112 37.69 Av 42.2 -25.3 7.5 32 13 -23.13 43.46 54 -10.54 62 260 v
9.782 43.06 Av 38.1 -26.2 5.5 24 .5 -23.13 40.23 54 -13.77 206 258 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak

Av - Maximum Peak + DCF (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13

Antenna 1 Mid Channel - Data
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

aqHoneywel 1, NY 12 Dec 26817 19:4E: 25
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Antenna 1 High Channel - Plot

NOTE: Prescans performed in an RF chamber, final measurements performed on an OATS
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

HIGH CHANNEL
Frequency Meter Det AF Preamp SMA7 SMAG6 [dB] HPF [dB] Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.951 44.32 PK2 333 -26.7 3.8 1.6 6 56.92 74 -17.08 173 228 H
*7.426 53.06 PK2 36.8 -26.2 4.7 2 5 70.86 74 -3.14 302 216 H
9.898 43.88 PK2 384 -26.1 5.5 2.5 5 64.68 74 -9.32 203 187 H
*12.377 44.27 PK2 38.7 -25.7 6.5 3.8 -3 67.27 74 -6.73 58 191 H
17.321 37.78 PK2 43.8 -25 7.5 33 11 68.48 74 -5.52 251 211 H
*4.949 44.42 PK2 333 -26.7 3.8 1.6 6 57.02 74 -16.98 169 222 Vv
*7.426 55.56 PK2 36.8 -26.2 4.7 2 .5 73.36 74 -.64 239 300 Vv
9.902 45.61 PK2 38.4 -26.1 5.5 25 5 66.41 74 -7.59 188 159 Vv
*12.377 44.03 PK2 38.7 -25.7 6.5 3.8 -3 67.03 74 -6.97 194 165 v
17.321 37.63 PK2 43.8 -25 7.5 33 11 68.33 74 -5.67 165 321 v
Frequency Meter Det AF Preamp SMA7 SMA6 HPF DCF Corrected Av Limit Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.951 44.32 Av 333 -26.7 3.8 1.6 .6 -23.13 33.79 54 -20.21 173 228 H
*7.426 53.06 Av 36.8 -26.2 4.7 2 .5 -23.13 47.73 54 -6.27 302 216 H
9.898 43.88 Av 384 -26.1 5.5 25 .5 -23.13 41.55 54 -12.45 203 187 H
*12.377 44.27 Av 38.7 -25.7 6.5 3.8 -3 -23.13 44.14 54 -9.86 58 191 H
17.321 37.78 Av 43.8 -25 7.5 33 11 -23.13 45.35 54 -8.65 251 211 H
*4.949 44.42 Av 333 -26.7 3.8 1.6 6 -23.13 33.89 54 -20.11 169 222 Vv
*7.426 55.56 Av 36.8 -26.2 4.7 2 .5 -23.13 50.23 54 -3.77 239 300 Vv
9.902 45.61 Av 38.4 -26.1 5.5 25 .5 -23.13 43.28 54 -10.72 188 159 v
*12.377 44.03 Av 38.7 -25.7 6.5 3.8 -3 -23.13 43.9 54 -10.1 194 165 v
17.321 37.63 Av 43.8 -25 7.5 33 11 -23.13 45.2 54 -8.8 165 321 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak

Av - Maximum Peak + DCF (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13

Antenna 1 High Channel - Data
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT
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Antenna 2 Low Channel - Plot

NOTE: Prescans performed in an RF chamber, final measurements performed on an OATS
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

LOW CHANNEL
Frequency Meter Det AF Preamp SMA7 SMAG6 [dB] HPF [dB] Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuVv) (dBuv/m) (dB)
*4.811 46.3 PK2 33 -26.8 37 1.6 .6 58.4 74 -15.6 145 357 H
7.217 41.53 PK2 36.3 -26.2 4.7 2 .8 59.13 74 -14.87 292 308 H
9.622 41.43 PK2 37.8 -26.1 5.6 25 .5 61.73 74 -12.27 271 340 H
16.833 36.55 PK2 40.2 -25.3 7.4 3.4 1.1 63.35 74 -10.65 146 172 H
*4.811 47.02 PK2 33 -26.8 37 1.6 .6 59.12 74 -14.88 204 320 \
7.216 44.1 PK2 36.3 -26.2 4.7 2 .8 61.7 74 -12.3 235 185 \
9.622 44.33 PK2 37.8 -26.1 5.6 25 .5 64.63 74 -9.37 187 136 \2
16.835 37.53 PK2 40.3 -25.3 7.4 3.4 1.1 64.43 74 -9.57 229 151 \2
Frequency Meter Det AF Preamp SMA7 SMA6 HPF DCF Corrected Av Limit Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] [dB] [dB] Reading (dBuv/m) Margin (Degs) (cm)
(dBuV) (dBuV/m) (dB)
*4.811 46.3 Av 33 -26.8 3.7 1.6 .6 -23.13 35.27 54 -18.73 145 357 H
7.217 41.53 Av 36.3 -26.2 4.7 2 .8 -23.13 36 54 -18 292 308 H
9.622 41.43 Av 37.8 -26.1 5.6 25 .5 -23.13 38.6 54 -15.4 271 340 H
16.833 36.55 Av 40.2 -25.3 7.4 3.4 1.1 -23.13 40.22 54 -13.78 146 172 H
*4.811 47.02 Av 33 -26.8 3.7 1.6 .6 -23.13 35.99 54 -18.01 204 320 \2
7.216 44.1 Av 36.3 -26.2 4.7 2 .8 -23.13 38.57 54 -15.43 235 185 \
9.622 44.33 Av 37.8 -26.1 5.6 25 .5 -23.13 41.5 54 -12.5 187 136 \
16.835 37.53 Av 40.3 -25.3 7.4 3.4 1.1 -23.13 41.3 54 -12.7 229 151 \2
* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak
Av - Maximum Peak + DCF (Duty Cycle Correction Factor)
Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13
Antenna 2 Low Channel - Data
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28
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Antenna 2 Mid Channel - Plot

NOTE: Prescans performed in an RF chamber, final measurements performed on an OATS
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

MID CHANNEL
Frequency Meter Det AF Preamp SMA7 SMAG6 [dB] HPF [dB] Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.891 45.88 PK2 33.2 -26.9 3.7 1.6 6 58.08 74 -15.92 152 365 H
*7.336 49.36 PK2 36.7 -26.2 4.6 2 6 67.06 74 -6.94 276 329 H
9.782 36.58 PK2 38.1 -26.2 5.5 24 .5 56.88 74 -17.12 162 273 H
*12.227 35.93 PK2 389 -25.6 6.5 3.5 5 59.73 74 -14.27 162 273 H
17.118 37.31 PK2 423 -25.3 7.5 32 1.4 66.41 74 -7.59 89 355 H
*4.891 45.84 PK2 33.2 -26.9 3.7 1.6 6 58.04 74 -15.96 197 253 Vv
*7.336 50.22 PK2 36.7 -26.2 4.6 2 6 67.92 74 -6.08 155 164 Vv
9.782 40.74 PK2 38.1 -26.2 5.5 24 5 61.04 74 -12.96 186 161 Vv
*12.227 39.37 PK2 389 -25.6 6.5 3.5 .5 63.17 74 -10.83 217 175 v
17.111 37.15 PK2 42.2 -25.3 7.5 32 13 66.05 74 -7.95 264 360 v
Frequency Meter Det AF Preamp SMA7 SMA6 HPF DCF Corrected Av Limit Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.891 45.88 Av 33.2 -26.9 3.7 1.6 .6 -23.13 34.95 54 -19.05 152 365 H
*7.336 49.36 Av 36.7 -26.2 4.6 2 .6 -23.13 43.93 54 -10.07 276 329 H
9.782 36.58 Av 38.1 -26.2 5.5 24 .5 -23.13 33.75 54 -20.25 162 273 H
*12.227 35.93 Av 389 -25.6 6.5 3.5 .5 -23.13 36.6 54 -17.4 162 273 H
17.118 37.31 Av 423 -25.3 7.5 32 1.4 -23.13 43.28 54 -10.72 89 355 H
*4.891 45.84 Av 33.2 -26.9 3.7 1.6 6 -23.13 34.91 54 -19.09 197 253 Vv
*7.336 50.22 Av 36.7 -26.2 4.6 2 6 -23.13 44.79 54 -9.21 155 164 Vv
9.782 40.74 Av 38.1 -26.2 5.5 2.4 .5 -23.13 37.91 54 -16.09 186 161 v
*12.227 39.37 Av 389 -25.6 6.5 3.5 .5 -23.13 40.04 54 -13.96 217 175 v
17.111 37.15 Av 42.2 -25.3 7.5 3.2 13 -23.13 42.92 54 -11.08 264 360 Vv

* - indicates frequency in CFR47 Pt 15/ IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak

Av - Maximum Peak + DCF (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13

Antenna 2 Mid Channel - Data
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28
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Antenna 2 High Channel - Plot

NOTE: Prescans performed in an RF chamber, final measurements performed on an OATS
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

HIGH CHANNEL
Frequency Meter Det AF Preamp SMA7 SMAG6 [dB] HPF [dB] Corrected Peak Limit PK Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.951 43.91 PK2 333 -26.7 3.8 1.6 6 56.51 74 -17.49 154 182 H
*7.427 51.17 PK2 36.8 -26.2 4.7 2 5 68.97 74 -5.03 120 192 H
9.902 39.24 PK2 384 -26.1 5.5 2.5 5 60.04 74 -13.96 196 188 H
*12.377 42.29 PK2 38.7 -25.7 6.5 3.8 -3 65.29 74 -8.71 57 203 H
17.323 37.91 PK2 43.8 -25 7.5 33 11 68.61 74 -5.39 76 400 H
*4.949 45.33 PK2 333 -26.7 3.8 1.6 6 57.93 74 -16.07 172 261 Vv
*7.426 55.08 PK2 36.8 -26.2 4.7 2 .5 72.88 74 -1.12 199 150 Vv
9.902 39.69 PK2 38.4 -26.1 5.5 25 5 60.49 74 -13.51 225 164 Vv
*12.377 41.89 PK2 38.7 -25.7 6.5 3.8 -3 64.89 74 -9.11 201 139 v
17.321 37.72 PK2 43.8 -25 7.5 33 11 68.42 74 -5.58 215 189 v
Frequency Meter Det AF Preamp SMA7 SMA6 HPF DCF Corrected Av Limit Av Azimuth Height Polarity
(GHz) Reading [dB/m] [dB] [dB] [dB] [dB] [dB] Reading (dBuVv/m) Margin (Degs) (cm)
(dBuv) (dBuv/m) (dB)
*4.951 43.91 Av 333 -26.7 3.8 1.6 .6 -23.13 33.38 54 -20.62 154 182 H
*7.427 51.17 Av 36.8 -26.2 4.7 2 .5 -23.13 45.84 54 -8.16 120 192 H
9.902 39.24 Av 384 -26.1 5.5 25 .5 -23.13 36.91 54 -17.09 196 188 H
*12.377 42.29 Av 38.7 -25.7 6.5 3.8 -3 -23.13 42.16 54 -11.84 57 203 H
17.323 37.91 Av 43.8 -25 7.5 33 11 -23.13 45.48 54 -8.52 76 400 H
*4.949 45.33 Av 333 -26.7 3.8 1.6 6 -23.13 34.8 54 -19.2 172 261 Vv
*7.426 55.08 Av 36.8 -26.2 4.7 2 .5 -23.13 49.75 54 -4.25 199 150 Vv
9.902 39.69 Av 38.4 -26.1 5.5 25 .5 -23.13 37.36 54 -16.64 225 164 v
*12.377 41.89 Av 38.7 -25.7 6.5 3.8 -3 -23.13 41.76 54 -12.24 201 139 v
17.321 37.72 Av 43.8 -25 7.5 33 11 -23.13 45.29 54 -8.71 215 189 Vv

* - indicates frequency in CFR47 Pt 15 / IC RSS-Restricted Band
PK2 - KDB558074 Method: Maximum Peak

Av - Maximum Peak + DCF (Duty Cycle Correction Factor)

Duty Cycle = 6.976%, thus DCF = 20log (0.06976) = -23.13

Antenna 2 High Channel — Data
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

18 - 26GHz
1UI:.H3|‘\C.:{'UC‘| I, NY i 13 Dec 2817 18:81:53
Radicted Emizssions |1=-Mzters
Model :FDT Heot Sensar LGRIF)
35; {Sample 1D:HEL-486
C nt. 1 Comst TX. 24B5 MHz
Mede: Intentioral Scar
H5t |Tested by:Cl
a
4 g5
8
_j [=
g .
s
elat
18 26
Frequency (GHz1
Fore B2 RV Ref /At DebiAvg Pode ey Fta  HapuMode  Lokel Fangs Dz) LU BefiAttn  Cebifg Mode Gamep Pl FepaMode Label
FCC PLIS Subpsrt © 18-26 GHz Prescen, TST Ry 9.5 13 May 2816
Marker Frequency Meter Det Horn SMA 18-26G Distance Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ACF 5 Preamp Corr Reading (dBuVv/m) (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) [dB] [dB] [dB] Factor [dB] | (dBuv/m) (dB)
1 *19.277 34.69 Pk 44.3 8 -34.4 -9.5 43.09 54 -10.91 74 -30.91 0-360 98 H
2 *21.325 35.13 Pk 44.9 8.1 -32.1 -9.5 46.53 54 -1.47 74 -27.47 0-360 98 H
3 24.022 35.23 Pk 46.3 8.4 -30.3 -9.5 50.13 54 -3.87 74 -23.87 0-360 98 H
4 *20.092 34.67 Pk 44.2 8.3 -34.2 -9.5 43.47 54 -10.53 74 -30.53 0-360 98 \Y%
5 *21.332 35.1 Pk 44.9 8.1 -32.2 -9.5 46.4 54 -7.6 74 -27.6 0-360 98 \Y%
6 24.022 35.58 Pk 46.3 8.4 -30.3 -9.5 50.48 54 -3.52 74 -23.52 0-360 98 \%

Antenna 1 Low Channel

NOTE: No emissions as a product of the EUT detected above the system noise floor
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

| gsHianeguel 1, NY 13 Dec 2817 19:43:81
A5, _ . .
Radicted Emissions 1-Maters
gs! Mode | ;DT Heot Senszor (GRIFD
2445 MHz
Intenticral Scor

g5 |Tested by:CL

=

a5

Jertico

35
el
18 26
Frequency (GHz)
.!'.a)r e o L H.'.f."l'lllr I:rl:"l'lru Fede Sy . PMa t.‘.i.‘t;n* Lokel . T Fange (GH:) L' Ref/attn  Cet/Fvg Hode Sep Py FepaMode  Label
FCC PLIS Subpset © 18-26 GHz Prascen.TST Rev 9.5 13 May 2816
Marker Frequency Meter Det Horn SMA 18-26G Distance Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ACF 5 Preamp Corr Factor Reading (dBuVv/m) (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) [dB] [dB] [dB] [dB] (dBuV/m) (dB)
1 *19.271 344 Pk 443 8 -34.5 -9.5 2.7 54 -11.3 74 -31.3 0-360 98 H
2 *21.328 34.89 Pk 44.9 8.1 -32.1 -9.5 46.29 54 -7.71 74 -27.71 0-360 98 H
3 24.003 35.67 Pk 46.3 8.4 -30.5 -9.5 50.37 54 -3.63 74 -23.63 0-360 98 H
4 *20.081 35.07 Pk 44.2 8.3 -34.2 -9.5 43.87 54 -10.13 74 -30.13 0-360 98 H
5 *21.346 35.63 Pk 44.9 8.1 -32.5 -9.5 46.63 54 -7.37 74 -27.37 0-360 98 H
6 24.058 35.34 Pk 46.3 8.4 -31.2 -9.5 49.34 54 -4.66 74 -24.66 0-360 98 H
Antenna 1 Mid Channel
NOTE: No emissions as a product of the EUT detected above the system noise floor
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

““_\H:mc.:q-uc% I, NY 13 Dec 26817 208:083:18
A5, . .
Radicted Emissions 1-M=ters
Model :FDT Heot Sensar LGRIF)
95 1 1D: HEL-4B5
1 Const TX. 2475 MHz
ticral Scar
H5t 4:
a
4 g5
_j [=
g 45
s
25
18 26
Frequency (GHz1
Raree ) [T Ref /ftte  Detsvg Pode —— Fta  HapuMode  Lokel T Fangs Dz) LU BefiAttn  Cebifg Mode e Pl FepaMode Label
FCC PLIS Subpart € 18-26 GHz Prescen. TST Ry 9.5 13 May 2816
Marker Frequency Meter Det Horn SMA 18-26G Distance Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ACF 5 Preamp Corr Factor Reading (dBuv/m) (dB) (dBuv/m) Margin (Degs) (cm)
(dBuv) [dB] [dB] [dB] [dB] (dBuv/m) (dB)
1 *19.29 34.75 Pk 44.3 8 -34.3 -9.5 43.25 54 -10.75 74 -30.75 0-360 98 H
2 *21.319 34.99 Pk 44.9 8.1 -31.9 -9.5 46.59 54 -7.41 74 -27.41 0-360 98 H
3 24.021 35.48 Pk 46.3 8.4 -30.3 -9.5 50.38 54 -3.62 74 -23.62 0-360 98 H
4 *19.303 34.56 Pk 44.3 8 -34.3 -9.5 43.06 54 -10.94 74 -30.94 0-360 98 H
5 *21.331 35.03 Pk 44.9 8.1 -32.2 -9.5 46.33 54 -7.67 74 -27.67 0-360 98 H
6 24.005 35.44 Pk 46.3 8.4 -30.5 -9.5 50.14 54 -3.86 74 -23.86 0-360 98 H

Antenna 1 High Channel

NOTE: No emissions as a product of the EUT detected above the system noise floor
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

| gsioneguel 1, NY ] ] 13 Dec 2817  28:33:40
) Radicted Emissions |-Meters
Mode | ;DT Heot Senszor (GRIFD
35; "..uc:m::l— 10 HEL-dpE
Config:Ant. 2 Const TX. 24B5 MHz
Mode:Intentioral Scar
g5} {Tested by:CL
a
4 g5
&
% 45 ) - A,
35
el
18 z6
Frequency (GHz1
R BRI Ref /At DebiAvg Pode ey Fta  HapuMode  Lokel [ Fang taiz) LU BefiAttn  Cebifg Mode Gamep Pl FepaMode Label
FCC P41S Subport € 18-26 GHz Prascen.TST Rev 9.5 13 Hay 2816
Marker Frequency Meter Det Horn SMA 18-26G Distance Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ACF 5 Preamp Corr Reading (dBuVv/m) (dB) (dBuVv/m) Margin (Degs) (cm)
(dBuv) [dB] [dB] [dB] Factor [dB] | (dBuv/m) (dB)
1 *19.293 34.69 Pk 443 8 -34.3 -9.5 43.19 54 -10.81 74 -30.81 0-360 98 H
2 *21.32 35.44 Pk 449 8.1 -32 -9.5 46.94 54 -7.06 74 -27.06 0-360 98 H
3 24.013 35.66 Pk 46.3 8.4 -30.4 -9.5 50.46 54 -3.54 74 -23.54 0-360 98 H
4 *19.368 | 34.71 Pk | 443 7.9 -35.2 95 4221 54 -11.79 74 -31.79 | 0-360 98 H
5 *21.326 34.89 Pk 449 8.1 -32.1 -9.5 46.29 54 -7.71 74 -27.71 0-360 98 H
6 24.053 35.29 Pk 46.3 8.4 -31.1 -9.5 49.39 54 -4.61 74 -24.61 0-360 98 H
Antenna 2 Low Channel
NOTE: No emissions as a product of the EUT detected above the system noise floor
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

| gsHioneywe 1, NY 13 Dec 2B17 21:P9:44
) Radiated Emissicns 1-Meters
. Model| ‘ADT Heat Senmsor (GRIP)
95t Semple I1D:MEL-486
Config:Ant. 2 Conat TX 2445 MHz
Mode: Intentional Scon
as £ Tested by:CL
75
[
- B3
&
2 45
o5
15
18 13
Frequency (GHz)
Perge t RBULRM beffttn  Dat/iivg Rode Sweep Fla WhepaMode  Lokel | R e AR Refiittn  Detifvg Mode St Fis  $upatde  Lobel
FCC PL1S Subpert C 18-26 GHz Prescon .TST Rev 3.5 13 Moy 2816
Marker Frequency Meter Det Horn SMA 18-26G Distance Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ACF 5 Preamp Corr Factor Reading (dBuv/m) (dB) (dBuv/m) Margin (Degs) (cm)
(dBuv) [dB] [dB] [dB] [dB] (dBuV/m) (dB)
1 *19.299 34.69 Pk 443 8 -34.2 -9.5 43.29 54 -10.71 74 -30.71 0-360 98 H
2 *21.325 35.23 Pk 449 8.1 -32.1 -9.5 46.63 54 -7.37 74 -27.37 0-360 98 H
3 *23.993 35.22 Pk 46.3 8.4 -30.6 -9.5 49.82 54 -4.18 74 -24.18 0-360 98 H
4 *19.329 34.8 Pk 443 7.9 -34.7 -9.5 42.8 54 -11.2 74 -31.2 0-360 98 H
5 *21.341 34.92 Pk 449 8.1 -32.4 -9.5 46.02 54 -7.98 74 -27.98 0-360 98 H
6 24.02 35.2 Pk 46.3 8.4 -30.3 -9.5 50.1 54 -3.9 74 -23.9 0-360 98 H
Antenna 2 Mid Channel
NOTE: No emissions as a product of the EUT detected above the system noise floor
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FCC ID: CFS8DL6HEAT Date: 2017-12-28
IC: 573F-6HEAT

~Honeywe | |, NY 13 Dec 2817  21:38:88

18

Radiated Emissiona |-Meters

Model ‘ADT Heot Semsor (GRIF)
Semple 10:MEL-486

Config:Ant. 2 Caonat TX. 2475 MHz
Mode: Intentional Scan

85 £ Tested by:CL

g5t

75

Uerti

3l m)
4

In
o
'

4

cd

25

18 ) 26

Frequency (GHz)

. Forge (GHz) . P'.IL'.L? Refriten I.‘-\.'llr_l Mede . Swenp . Py i;:n.p:;ﬂn:!- !:brl . | Ferge (2D L) Ref/fiin  Det/fvg Mode Susep Pis  PupaMode  Lobel
FCC PL1S Subpert © 18-26 GHz Prescen TST Rev 3.5 13 May 2816
Marker Frequency Meter Det Horn SMA 18-26G Distance Corrected Avg Limit Margin Peak Limit PK Azimuth Height Polarity
(GHz) Reading ACF 5 Preamp Corr Factor Reading (dBuv/m) (dB) (dBuv/m) Margin (Degs) (cm)
(dBuv) [dB] [dB] [dB] [dB] (dBuv/m) (dB)
1 *19.298 34.66 Pk 44.3 8 -34.2 -9.5 43.26 54 -10.74 74 -30.74 0-360 98 H
2 *21.328 35.19 Pk 44.9 8.1 -32.1 -9.5 46.59 54 -7.41 74 -27.41 0-360 98 H
3 24.018 35.26 Pk 46.3 8.4 -30.3 -9.5 50.16 54 -3.84 74 -23.84 0-360 98 H
4 *19.305 34.64 Pk 44.3 8 -34.3 -9.5 43.14 54 -10.86 74 -30.86 0-360 98 H
5 *21.328 35.14 Pk 44.9 8.1 -32.1 -9.5 46.54 54 -7.46 74 -27.46 0-360 98 H
6 24.019 35.43 Pk 46.3 8.4 -30.3 -9.5 50.33 54 -3.67 74 -23.67 0-360 98 H
Antenna 2 High Channel
NOTE: No emissions as a product of the EUT detected above the system noise floor
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FCC ID: CFS8DL6HEAT Date: 2017-12-28

IC: 573F-6HEAT

Radiated Emissions (Unintentional)

Test Description
The Radiated Emissions (Unintentional) measurement is a test of the whole EUT during normal operation. It is a

Radiated Emissions measurement performed from 30 MHz to 5x the highest operating frequency of the device.
Prescans are done in a 3 meter anechoic chamber, while final measurements are made on the OATS. The EUT is
positioned on a turntable in the manner for which the device will be normally used, with all peripherals connected in
idle, with all cables typically used with the EUT dressed appropriately.

Test Criteria

Reference Limit
Frequency Range Field Strength Limit | Field Strength Limit
CFR 47 Subpart B, 15.109 Y (uV/m) at 3M (dBuV/m) at 3M
ICES-003 30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54
Test Information
. Temperature | Humidity | Pressure
Tester Test Location Date (°C) (%RH) (mbar) Results (P/F)
CL/JB | RF Chamber/OATS | 12/12/17-12/20/17 3.9 75.0 1018 P
Equipment List
Instrument Type ID # Serial # Manufacturer Model Cal Date Cal Due
Date
RF Chamber
Spectrum 11496 | 100303 | Rohde & Schwarz FSU26 4/10/2017 | 4/10/2018
Analyzer
Bilog Antenna
(30MHz-5GHz) 11311 | A022406 Sunol JB5 1/30/2017 | 1/30/2018
Horn Antenna
(1-18GH2) 2319 2317 EMCO 3115 2/3/2017 2/3/2018
Preamp 11537 | 1603006 Mini Circuits TVA-11-422 N/A N/A
(10-4200MHz)
Preamp .
(1-18GHz) 11539 160362 Amplical AMP1G18-35 N/A N/A
Measurement | ;5,5 | Version uL UL EMC N/A N/A
Software 9.5
E”V',(Aogtr:f”ta' 11548 | A.078188 | Extech Instruments SD700 4242017 | 41242018
OATS
Spectrum 11545 | 103125 | Rohde & Schwarz FSW26 2/14/2017 | 2/14/2018
Analyzer
Bilog Antenna
(30MHZ-6GH?) 11534 | A012816 Sunol JB6 3/9/2017 3/9/2018
Horn Antenna
(1-18GH2) 2973 3127 EMCO RGA-60 2/3/2017 2/3/2018
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

Preamp S
11538 | 233701631 Mini Circuits ZVA-213-S+ N/A N/A
(800MHz-21GHz)
Measurement Version
11543 UL UL EMC N/A N/A
Software 9.5
Environmental
Meter 11533 | A070144 | Extech Instruments SD700 8/21/2017 | 8/21/2020
Test Results
Below 1GHz
.jb!":!nc.:{-ucﬂl__ NY 14 Dec 2817  18:41:45
Homegywe || Melville OATS
o3 |t e g S
Config:Idle / Production
Mode:Unintentional Scan
1‘:_. d Tested I-\\J CL
65
§ 55 "
~ 45
? 5
38 L] 18688
Freguency (MHz)
LB e WG P et Deedite) B0 R Hor mon ST BN S R tides  1Teettiuie) B0 R Horssoni
FCC Part 15 Sabpart B 38-1008HHz TST Rev 9.5 13 Moy 2816
Frequency Meter Det AF JB6 [dB/m] Cable 1 [dB] Corrected QPk Limit Margin Azimuth Height Polarity
(MHz2) Reading Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuV) (dBuVv/m)
31.3188 10.96 Qp 24.8 9 36.66 40 -3.34 117 216 H
54.8866 15.53 Qp 119 11 28.53 40 -11.47 256 399 H
30.6289 11.22 Qp 25.3 9 37.42 40 -2.58 88 269 \Y
55.1203 19.05 Qp 119 11 32.05 40 -7.95 45 198 \Y
955.6214 4.24 Qp 27.3 9.2 40.74 46.02 -5.28 231 379 H
964.8738 4.17 Qp 275 9.2 40.87 53.97 -13.1 279 196 \Y
Qp - Quasi-Peak detector
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

Above 1GHz

- _Horneywe | |, MY g Dec 28 18:46:58
[ = — .
Rodioted Emissions 1-Meters
. Mede| :GRIF Heat (MEL-485)
=I5l Config:Unl tional Above |GHz
Mo 1 13 GH=z
Tested by:AG.
] OSSOSO SO
T}
(=150
&
=3 10O OO OO OO OOt SO OO SOF OO UOOH U SOSUOOR PN SUSUOOOUOUOESSOUUO: SOPURONE SUOOOROUOTROOOOOS! |
fis}
o
48|
] OSSOSO SUSRSSSSRUUUUUNN | SNSSSSSSUUUUNE SOOSSSSUUUUUSSSSSRUUUt SRS SRS S o Aeal 2o |
[ )
16|
1 7] T3
Frequency (GHz
Rerge (BHz) REWUEY v Detfiivg Hode Susep Pts  $5ups/Mode Label T Renge (GHz) Rias VB Ref/imin  Det/ivg Mode Sueep Pl $oupaMode Lobel
FCC Port 15 Subport B Closs B 1=13GHz.TST Rev 9.5 13 Moy 2816
Marker Frequency Meter Det 3115 Antenna SMA5 AbovelG Distance Corr Corrected Pk Limit Margin Azimuth Height Polarity
(GHz) Reading [dB/m] Preamp [dB] Factor [dB] Reading (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 1.889 46.27 Pk 27.7 2.2 -40.8 -9.5 25.87 74 -48.13 0-360 119 H
2 2.405 51.65 Pk 28.6 25 -41.4 -9.5 31.85 74 -42.15 0-360 119 H
3 2.45 54.86 Pk 28.6 25 -41.5 -9.5 34.96 74 -39.04 0-360 119 H
4 1.89 50.18 Pk 27.7 22 -40.8 -9.5 29.78 74 -44.22 0-360 119 v
5 2.405 57.68 Pk 28.6 25 -41.4 -9.5 37.88 74 -36.12 0-360 119 Vv
6 2.45 58.83 Pk 28.6 25 -41.5 -9.5 38.93 74 -35.07 0-360 119 Vv
Frequency Meter Det AF [dB/m] Preamp [dB] SMA?7 [dB] SMAG6 [dB] Corrected Avg Limit (dBuV/m) Margin Azimuth Height Polarity
(GHz) Reading Reading (dB) (Degs) (cm)
(dBuVv) (dBuV/m)
1.889 35.19 Av 27.8 -26.8 23 11 39.59 54 -14.41 86 324 H
2.405 3191 Av 28.6 -27 2.6 11 37.21 54 -16.79 349 389 H
2.45 42.43 Av 28.6 -27 2.6 11 47.73 54 -6.27 282 354 H
1.889 40.51 Av 27.8 -26.8 23 11 44.91 54 -9.09 281 133 \
2.404 34.28 Av 28.6 -27 2.6 11 39.58 54 -14.42 115 384 \
2.449 41.5 Av 28.6 -27 2.6 11 46.8 54 -7.2 194 371 \
Pk - Peak detector
Av - Average detection
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FCC ID: CFS8DL6HEAT
IC: 573F-6HEAT

Date: 2017-12-28

END OF REPORT
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